
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

 
BOARD ORDER R7-2013-0033 

 
WASTE DISCHARGE REQUIREMENTS 

FOR 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION, 

OWNER/OPERATOR 
CHUCKAWALLA VALLEY STATE PRISON 
WASTEWATER TREATMENT FACILITY 

Wiley’s Well – Riverside County 
 

 
The California Regional Water Quality Control Board, Colorado River Basin Region (Regional 
Water Board) finds that: 

1. California Department of Corrections and Rehabilitation (hereinafter referred to as CDCR 
or the Discharger), P.O. Box 942883, Sacramento, CA 94283, submitted an application to 
update Waste Discharge Requirements (WDRs) for the Chuckawalla Valley State Prison 
(CVSP), Wastewater Treatment Facility (WWTF). 

2. The Discharger owns a wastewater collection, treatment and disposal system (hereinafter 
referred to as the facility) and provides sewerage service to Chuckawalla Valley State 
Prison and Ironwood State Prison.  The WWTF, located at 19025 Wiley’s Well Road, 
Blythe, CA 92225 has a design secondary treatment capacity of 2.70 million gallons-per-
day (MGD) and presently discharges approximately 1.36 MGD of disinfected secondary 
treated wastewater to storage ponds.  The treated wastewater is then applied to 
sprayfields for irrigation.  The facility and irrigation fields are located on Sections 16, 17 
and 18, T7S, R20E, SBB&M. 

3. CDCR produces its domestic water supply from six (6) on-site supply wells (two wells are 
currently inactive).  Groundwater at the site is high in fluoride, arsenic, iron and total 
dissolved solids.  CDCR operates an on-site water treatment plant (WTP).  The WTP has 
three reverse osmosis (RO) units and three activated aluminum units (AAU) to provide 
water treatment for domestic water supply.  The waste streams from the RO and AAU 
processes were previously discharged to two lined brine storage ponds.  The ponds are to 
be decommissioned to meet the requirements of Time Schedule Order R7-2007-0041.  In 
addition, there is a cooling tower used for temperature control at the site of the WTP.  
Currently, the waste streams from the RO, AAU and cooling tower processes are 
combined and piped to the head of the chlorine contact basin where the waste streams 
are comingled with secondary treated effluent. 

4. CVSP WWTF is located about 15 miles west of Blythe on 1,720 acres owned by CDCR 
as shown on the Location and Vicinity Map (Attachment A), incorporated herein and 
made part of this Board Order by reference. 

5. The discharge is currently regulated under Board Order 93-016, adopted March 31, 1993.  
CVSP has made significant modifications to the WWTF from 2008 to the present. The 
Regional Water Board is reissuing the WDRs to incorporate the design changes in the 
WWTF. 



Chuckawalla Valley State Prison Board Order R7-2013-0033 
Wastewater Treatment Facility Waste Discharge Requirements 
 
 
 

2 

6. On February 20, 2007, the Regional Water Board issued Time Schedule Order (TSO) 
R7-2007-0041 to CDCR.  TSO R7-2007-0041 finds that the Discharger is in chronic 
violation of Board Order 93-016.  The TSO states in part that: 

a. The RO, AAU and cooling tower discharges were diluting treated domestic wastewater 
and that CDCR would not meet the effluent limits in Board Order 93-016 if not for 
dilution. 

b. The RO reject and AAU wastewater are ‘designated wastes’ as defined in section 
13173 of the California Water Code.  The waste streams are being discharged for 
disposal to waste management units (brine ponds) that do not meet the containment 
requirements of Title 27. 

c. From 2003 through 2005, the Discharger’s WWTF operated at over 95% of its rated 
treatment capacity of 1.8 mgd.  For 2006, the WWTF operated beyond its actual and 
rated capacities.  The Discharger achieved compliance with the BOD, suspended 
solids, and settleable matter limitations of Order No. 93-016 by diluting the WWTF 
effluent with the RO and AAU waste streams. 

d. The Discharger has been in chronic violation for failure to maintain and operate 
metering instrumentation that is necessary for obtaining representative measurements 
of flows into the WWTF.  It has also been in chronic violation for failure to correct short-
circuiting problems. 

7. TSO R7-2007-0041 requires that the CDCR bring all discharges of wastes into 
compliance with waste discharge requirements, the Basin Plan, and Title 27.  TSO R7-
2007-0041 requires that: 

a. CDCR provide the Regional Water Board with a new complete Report of Waste 
Discharge (ROWD) to update Order 93-016. 

b. CDCR submit a comprehensive wastewater management plan to adequately treat and 
dispose of its domestic wastes and to address the proposed changes in treatment and 
disposal, 

c. CDCR either manage the discharges of designated waste in accordance with the 
prescriptive requirements of Title 27, or apply and qualify for an exemption to the 
Title 27 requirements as specified in Section 20090 of Title 27.  

d. CDCR submit a time schedule to bring all discharges of wastes into full compliance 
with Board requirements at the earliest practicable time. 

8. TSO R7-2007-0041 is presently an active Enforcement Order and has outstanding tasks 
to be completed.  CDCR is required to complete all requirements of the TSO. 

9. Prior to major improvements, CDCR operated equivalent to secondary treatment 
technology using primary clarifiers and trickling filters.  Reject water from a reverse 
osmosis and activated aluminum unit were combined with untreated domestic 
wastewater at the headworks, then the combined waste streams were processed 
through the treatment units and disinfected prior to discharge to the storage ponds.  
Treated wastewater was used for irrigation on about 124 acres of fields. 

 



Chuckawalla Valley State Prison Board Order R7-2013-0033 
Wastewater Treatment Facility Waste Discharge Requirements 
 
 
 

3 

Wastewater Treatment Facility and Discharge 

10. CVSP and ISP each have its own headworks.  The ISP headworks consist of a grinder 
with a perforated plate screen with an integral auger and washer/compactor.  The 
bypass channel has a mechanically cleaned bar screen with a separate 
washer/compactor that is only used during high flows or when maintenance is required 
on the other screen.  The screens are to remove debris from the wastewater to protect 
downstream equipment and prevent debris from getting into the WWTF sludge.  Directly 
downstream of the ISP screens are the ISP influent pumps.  These pumps force the 
influent flow from the ISP headworks through a flowmeter through two parallel force 
mains to the oxidation ditch influent splitter box. The CVSP headworks are set up 
similarly to the ISP headworks.  CVSP has two mechanical screens, each with its own 
washer/compactor.  This allows the screens to operate as lead/lag depending on flows 
and maintenance.  The CVSP pumps are also directly downstream of the screens and 
pump the CVSP influent from the CVSP headworks through a flow meter and into the 
oxidation ditch flow control structure (influent splitter box). 

11. The combined flows then go to two carousel oxidation ditches that operate in parallel.  
The oxidation ditches contain alternating oxic and anoxic zones.  The oxidation ditches 
provided biological nutrient removal as well as nitrification/denitrification to remove 
nitrogen from the wastewater.  Each oxidation ditch has an effluent structure that allows 
the flow to leave the ditch.  From each effluent structure the mixed liquor goes to a 
secondary splitter box. 

12. The secondary splitter box splits the mixed liquor from the oxidation ditch between four 
secondary clarifiers.  The secondary clarifiers provide settling, thickening, and solids 
removal.  Sludge that accumulates on the bottom of the clarifier is either sent to the 
oxidation ditch as return activated sludge (RAS) or wasted to the digester as waste 
activated sludge (WAS).  The secondary clarifier effluent goes over the weirs and then to 
the chlorine contact basin. 

13. At the head of the chlorine contact basin, RO and AAU wastewater is comingled with 
secondary treated domestic wastewater.  The chlorine contact basin provides 
disinfection with sodium hypochlorite.  Disinfected wastewater is then retained in three 
reclaimed water unlined storage ponds.  Approximately 0.8 MGD is disposed of by 
percolation and evaporation in the storage ponds.  From the storage ponds the final 
effluent is pumped to the spray fields where it is used to irrigate grass fields.  CVSP has 
increased the disposal area from 124 acres to 217 acres of land for irrigation. 

14. The Prison has industrial processes throughout the facility where contaminants of concern 
may be introduced to the collection system and the WWTF. 

15. WAS from the secondary clarifiers is digested in two aerobic digesters prior to being 
discharged to sludge drying beds.  The dried sludge is placed on a concrete lined sludge 
storage pad with runoff containment. 

16. Back-up power is available for all collection system pump stations.  All pump stations have 
both duty and standby pumps.  CVSP has installed solar energy fields that are intended to 
provide power to the WWTF and both CVSP and ISP. 



Chuckawalla Valley State Prison Board Order R7-2013-0033 
Wastewater Treatment Facility Waste Discharge Requirements 
 
 
 

4 

17. The WWTF is designed according to the following effluent specifications: 

Design Average Daily Flow 2.70 MGD 

Design Peak Daily Flow 3.25 MGD 

Biochemical oxygen Demand (BOD) 10 mg/L 

Total Suspended Solids (TSS) 10 mg/L 

Total Dissolved Solids (TDS) 1,154 mg/L 

Ammonia Nitrogen 1 mg/L 

Nitrate Nitrogen 5 mg/L 

Total Nitrogen 10 mg/L 

Sulfate 267 mg/L 

Fluoride 8.0 mg/L 

Arsenic 0.03 mg/L 

18. The Dischargers Self-Monitoring Reports (SMR) from May 2009 through April 2012 
characterize the WWTF effluent as follows: 

Constituent Units Average Maximum Minimum 

Flow MGD 1.36 1.52 1.09 

BOD mg/L 18.3 34 8.0 

TSS mg/L 15.4 46 2.0 

Settleable Solids ml/L <0.1 <0.1 <0.1 

pH pH units 7.22 7.78 6.84 

TDS mg/L 722 1,260 452 

Sulfate mg/L 195 900 74 

Fluoride mg/L 4.88 10 1.50 

Nitrate as N mg/L 7.81 35.8 0.95 

Total Nitrogen mg/L 11.7 22 0.27 

Hydrogeologic Conditions 

19. Annual precipitation averages about 3.3 inches.  Annual evapotranspiration rate is 74.1 
inches. 

20. There are no surface waters in the vicinity of the WWTF.  Stormwater runoff in the region 
flows to the northeast to the depression known as Ford Dry Lake. 

21. There are six (6) on-site domestic wells located at distances ranging from approximately 
3,000 feet to 8,700 feet from the WWTF storage ponds.  The wells are screened at depths 
varying from 180 to 1200 feet.  Water in the upper aquifer is not used for domestic supply.  
Higher quality water encountered from 625 feet below ground surface (bgs) to about 1,100 
feet bgs is used for water supply. 

22. Domestic water supply TDS to the facility ranges from 779 to 968 mg/L with an average 
861 mg/L. 

 



Chuckawalla Valley State Prison Board Order R7-2013-0033 
Wastewater Treatment Facility Waste Discharge Requirements 
 
 
 

5 

23. Prior to construction of CVSP, a groundwater investigation was performed to establish the 
availability and usability of groundwater for domestic supply in the area.  The results of the 
investigation are summarized in a report titled Phase II Groundwater Investigation, Wiley 
Well Area, September 24, 1986.  The investigation concludes that the groundwater in the 
upper aquifer to about 625 feet below ground surface (bgs) is of lesser quality than in the 
deeper aquifer from 625 bgs to about 1,200.  Groundwater in the deeper aquifer is higher 
in fluoride and iron concentrations but lower in chloride and electrical conductivity (EC) 
correlating with lower TDS.  Groundwater in the deeper aquifer is used for domestic supply 
to CVSP and ISP. 

24. A soils investigation performed in May 2010 reports that soils ranged from poorly graded 